GL-Order No.: 109524-001

Shipping Release Note
No. 01

Rev.0

This is to certify that the components as described hereunder have been inspected and released for shipment.

Client:

Client's P.0O. No./Contract No.:

Supplier:
Manufacturer:

Place of Inspection:

Date/Period of Inspection:

10022703AM

REMER SRL

REMER SRL

SAN BENEDETTO DEL TRONTO

June 15t |, 2010

The following material was released:

Item No.
acc. to (PO)

NN -

ordered
16
16
16
16
16

Quantity

released
16
16
16
16
16

Description

UNGALVANIZED STEEL WIRE ROPE 4mX12,70mm
UNGALVANIZED STEEL WIRE ROPE 8mX12,70mm
UNGALVANIZED STEEL WIRE ROPE 3mX19,05mm
UNGALVANIZED STEEL WIRE ROPE 6mX19,05mm
UNGALVANIZED STEEL WIRE ROPE 8mX19,05mm

The goods specified have been inspected with good results in accordance with scope of inspection as
Date: 15.06.2010

stated on the Inspection Report No. 01

Place/Date

San Benedetto del Tronto 15.06.2010

Rev.: 0

Inspector to{G3e
Forlani Vincégzg 2=

INDUSTRIAL SERVICES
Milan
. 30204

Managing Directors: Lutz Wittenberg (Spokesman) - Hans Berg
Germanischer Lloyd Industrial Services GmbH, Registered Office Hamburg, HR B86804, Amtsgericht Hamburg
Place of performance and jurisdiction is Hamburg. The latest edition of the General Terms and Conditions of Germanischer Lloyd Industrial Services GmbH is applicable.

German law applies.




Folder:
Cert. No.: MiL-12-2240-2

DINIW

DET NORSKE VERITAS
Customer : REMER S.r.l. — San Benedetto del Tronto - AP — Italy.
Product : One compact strand wire rope 35x19S diam. 56.0 mm. / length 1111 m.
Ordered by

Intended for :

" SURVEY REPORT

We hereby certify that , at request of Messrs. REMER S.r.1., the undersigned surveyor did attend

at Laboratorio Tecnologico Impianti a Fune — Ravina di Trento — TN - Italy on the 19" February 2012
in order to witness according to D.N.V. Standard for Certification No. 2.22 : 2011 — Lifting Appliances
the Breaking Load Test of a wire rope sample representing :

One compact strand wire rope 35x19S length 1111 m.
divided in three separate coiled parts C1 (375 m.) — C2 (366 m.) — C3 (370 m.) with ends free.
Detailed construction 1x19S + 6x19S + (6x19S+6x19S) + 16x19S
Strand construction 1+9+9 Seale. :

Activity as follows :

- one sample of 4.4 mts. ex the above wire rope was pulled to destruction

Breaking load found : 3082 kN

Ravina di Trento - TN - Italy
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Signing Date: 2013-03-01

If any person suffers loss or damage which is proved to have been caused by any negligent act or omission of Det Norske Veritas, then Det Norske Veritas shall pay compensation to such person for his proved direct loss or
damage. However, the compensation shall not exceed an amount equal to ten times the fee charged for the service in question, provided that the maximum compensation shall never exceed USD 2 miflion.
In this provision "Det Norske Veritas" shall mean the Foundation Det Norske Veritas as well as all its subsidiaries, directors, officers, employees, agents and any other acting on behalf of Det Norske Veritas.
\
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